
 

Sensitivity: General 

Kerikeri-Waipapa 3 Waters Capacity & Modelling 

Assessment 
 

Prepared for Far North District Council 

Prepared by Beca Limited 

  

18 October 2024 

 

 



 

 

 

Kerikeri-Waipapa 3 Waters Capacity and Modelling | 4281901-1818476637-30 | 18/10/2024 | i 

Sensitivity: General 

Contents 

Executive Summary ........................................................................................................... 1 

1 Purpose of this Report ................................................................................................. 6 

2 Background .................................................................................................................. 6 
[...]
forecasts will be higher as shown in the graphs in Appendix A.  This level of demand is unlikely to occur but 

should be considered during the design process for new pipelines and if a new site is selected for a WTP to 

allow sufficient space for future expansion. 

Demand management initiatives such as water loss reduction, education and metering have potential to 

significantly reduce peak demand and delay WTP capacity upgrades. 

4.7 Treated Water Storage  

Total treated water reservoir storage capacity is currently 3,290 m3, across the existing three reservoirs.  

FNDC Engineering Standards (FNDC, 2022) require a minimum storage capacity of two-days at peak daily 

demand.  Future storage requirements have been calculated using the assumptions provided in Table 9, 

indicating an immediate increase is required as shown in Table 13.  However, this is considered a 

conservative volume of storage with 48 hours average daily demand often used and included in the table. 



| Water Treatment |   

 

 

Kerikeri-Waipapa 3 Waters Capacity and Modelling | 4281901-1818476637-30 | 18/10/2024 | 19 

Sensitivity: General 

 

Figure 6: Forecast Treated Water Reservoir Storage Demand. 

The following table summarises the treated water storage requirements. 

Table 13: Treated Water Storage Requirements (Base Scenario A Growth). 

Basis Current 2024-2034  2034-2044 2044-2054 

Existing 3,290 m3  

FNDC Engineering Standards 

48 hours peak demand 

Required Total 6,000 m3 10,000 m3 12,000 m3 14,000 m3 

Additional Storage 

Required 

2,700 m3 6,700 m3 8,700 m3 10,700 m3 

Recommended 48 hours 

Average Demand 

Required Total 4,000 m3 6,600 m3 8,000 m3 9,400 m3 

Additional Storage 

Required 

700 m3 3,300 m3 4,700 m3 6,100 m3 

As noted, the Waipapa reservoir is also a tanker fill location.  According to the Kerikeri Water Supply Strategy 

Study (Jacobs, 2021), it is unclear whether the tanker filling point location is downstream or upstream of the 

reservoir and impacts treated water demand through peak summer periods when irrigation demand 

increases.  The report found the monthly flow collected by bulk tankers usually less than 2,000 m3/mth 

throughout the year with a considerable surge in January, reaching up to 7,000 m3/mth or 250 m3/d.  

This can be averaged over an annual period to 81 m3/d or 161 m3 over a two-day storage period.  When 

included with the total treated water storage demand it has a negligible impact, as shown in Figure 6. 

We recommend an additional 3,300 m3 reservoir volume constructed in the short-term, which would cover 

the next 10 years of base growth.  This would allow for 48 hours storage at average day demand for around 

the next 10 years before the next increment in storage is needed.  This storage could be split between the 

vicinity of the existing WTP, preferably a site to the south with around 20 m additional elevation, and to the 



| Water Treatment |   

 

 

Kerikeri-Waipapa 3 Waters Capacity and Modelling | 4281901-1818476637-30 | 18/10/2024 | 20 

Sensitivity: General 

North of Kerikeri, in the Waipapa area.  Consideration should also be given to the residual life of the existing 

reservoirs, the smaller 500 m3 Reservoir 1 in particular which was noted to have some leakage.   

Note to achieve the FNDC Engineering Standard 48 hours at peak demand, 6,700 m3 of additional reservoir 

storage would be needed now to cater for the next 10 years base demand.  

To address blue sky growth, approximately 5,000 m3 additional reservoir volume is needed to meet design 

standards for the next 10 years of growth. To achieve 48 hours at peak demand, 9,400 m3 of additional 

reservoir storage would be required over the same time period. 

4.8 Water Treatment Upgrade Options and Summary 

Short-term Upgrades 

Peak demand is expected to exceed the capacity of the existing WTP within the next 3-5 years.  Hence 

capacity expansion is needed in the short-term.  Demand management initiatives such as restrictions and 

reducing water losses may also reduce peak demand. 

Short-term improvements may be possible to reduce the short-term supply risk by completing the 

commissioning of the new lamella clarifiers and considering replacement of the filter media with higher 

specification media. 

Water Resources 

In terms of water sources, the Puketotara Stream does not have high drought resilience, and although this 

source provides some diversity, there is no room for expansion and in the worst-case drought, there will be 

no water available from this source.  Drought resilient sources will need to include storage to enable supply 

during drought events.  

Groundwater is unlikely to be able to supply the volume required to meet future demand.  Any other surface 

water sources would need large storage dams, which would need a large investment in addition to identifying 

a suitable site. 

Future water resources are expected to be sourced primarily from the Kerikeri Irrigation Waingaro Dam and 

the Te Tai Tokerau Otawere Dam.  There are sufficient water resources available to meet the medium-long 

term demands from these sources.  As an alternative, the Kerikeri Irrigation Lake Manuwai could also have 

water resource available and could be considered if a new WTP was to be built. 

Risks with reliance being placed on irrigators for supply of raw water need to be considered – in particular 

the lower level of reliability expected of an irrigation supply, and hence the less rigor that is applied to asset 

management, and the reduced emphasis on water quality risks. 

WTP Upgrading  

There are significant condition and performance issues with the existing WTP, space is confined for an 

expansion to double the capacity of the existing WTP now and ultimately develop the site to three times its 

current capacity.  The required reservoir storage volume cannot be accommodated on this site, as well as 

the WTP expansions.  Reservoirs would also be preferably located at a site with an elevation around 20 m 

higher to match the reticulation pressure requirements.  Options to develop on this site include: 

• Remove the existing 500 m3 reservoir. 

• Purchase neighbouring additional land. 

• Develop on the steeper sections of the site, which will have additional cost and technical challenges, 

particularly to achieve the ultimate capacity. 

Key criteria that the upgraded WTP will need to meet include: 



| Wastewater Treatment |   

 

 

Kerikeri-Waipapa 3 Waters Capacity and Modelling | 4281901-1818476637-30 | 18/10/2024 | 21 

Sensitivity: General 

• An initial upgraded minimum capacity of 6,000 m3/d, to cater for approximately 20-30 years of estimated 

base growth with provision to expand to an ultimate capacity of 9,000 m3/d is recommended.  A 5,000 

m3/d WTP capacity should be adequate for approximately 10 years base growth, however the 

incremental cost to construct for a 6,000 m3/d capacity is probably only around 10% additional, and 

hence considered better value.  The initial capacity could be refined once the treatment process is 

selected – a conventional treatment process will typically have a lower incremental cost for capacity 

increase, as well as a longer expected life, which would mean a higher initial capacity may be optimal. 

• Have the ability to cater for elevated soluble iron and manganese, and algal taste and odour. 

• Meet protozoa, bacterial and other compliance requirements. 

Although membrane-based treatment options have been previously recommended, we consider a 

conventional treatment process may be better suited to this application, being more readily being able to 

cater for removal of iron, manganese and taste and odour. 

The proposed process would consist of: 

• Coagulation - with consideration given to alkalinity enhancement. 

• Clarification – either upflow sludge blanket clarification or lamella plate clarification could be considered, 

although sludge blanket clarification may be preferred for this source water quality.  

• BAC (Biologically Activated Carbon) – media filters designed for biological degradation of taste and 

odour compounds and soluble iron and manganese, in addition to the primary purpose of particulate 

removal would be recommended. 

• UV Disinfection – although not essential for compliance, UV disinfection could be included to achieve a 

multi barrier protozoa and disinfection barrier, and for consistency with other FNDC WTP’s. 

There are increased future capacity requirements for blue sky growth. To accommodate the increase in 

growth the WTP capacity increase to 9,000 m3/day will need to be implemented in the long term, likely in mid 

2040s and additional reservoir capacity is also needed compared to base growth.  

 

5 Wastewater Treatment 

The key timings to increase WWTP process unit capacity and discharge consent limits to meet the demand 

growth have been assessed. 

5.1 Forecast Demand Projections 

To calculate the forecast wastewater demand, key WWTP component capacities, as shown below, were 

combined with the assumptions provided in Table 15.  

Table 14: Capacity of Plant Components. 

Plant Component Number Arrangement Max Capacity (m3/d or specified)1 

Rising Main to WWTP  -  4,592 

Screening  1  4,493  

Grit removal  1  4,493  

SBR Aeration Blowers  3  Duty / Assist / Standby 2,400 m3/h air flow 

SBR Decanter  1  61.3 l/s  

 

1 Kerikeri Wastewater Treatment Plant Capacity Review (Beca, 2019), 



| Wastewater Treatment |   

 

 

Kerikeri-Waipapa 3 Waters Capacity and Modelling | 4281901-1818476637-30 | 18/10/2024 | 22 

Sensitivity: General 

Plant Component Number Arrangement Max Capacity (m3/d or specified)1 

SBR Reactors  2 Parallel Duty / Duty 1,270  

Tertiary Filters  2 Parallel Duty / Duty 4,018  

UV Disinfection  2 in Channel  3,370  

Discharge main  -  4,211  

 

The following assumptions have been used for the demand forecast. The 200 l/p/d average demand and 

daily peaking factor are consistent with the FNDC Engineering Standards. The population per dwelling for 

new dwellings is consistent with the Housing and Business Capacity Assessment which identifies demand of 

2.5 people per new dwelling. 

Table 15: WWTP Assumptions for Projected Forecast Demand. 

Assumption Value 

Daily Peaking Factor 2.5 x ADF 

Residential 

Household Occupancy 2.5 Persons 

Average Per Capita Demand  200 l/person/day 

Households Serviced (base scenario) 80% 

 

Using WWTP inflow data provided by FNDC for 01/01/2022 to 30/06/2024, the average daily flow (ADF) of 

846 m3/d was used as the current WWTP demand (2023).  This allowed future average and peak flow to the 

WWTP to be estimated as shown below. 

 

 

Figure 7: Forecast ADF Wastewater Treatment Inflow 

 



| Wastewater Treatment |   

 

 

Kerikeri-Waipapa 3 Waters Capacity and Modelling | 4281901-1818476637-30 | 18/10/2024 | 23 

Sensitivity: General 

 

Figure 8: Forecast PWWF Wastewater Treatment Inflow 

5.2 Wastewater Treatment Plant 

Using the WWTP capacities above, process unit capacity was assessed against future flow projections.  

5.2.1 Inlet Works/Screens 

With a nominal capacity of 4,493 m3/d (52 l/s), both the inlet screens and grit removal are likely to require an 

upgrade long-term based on PWWF for the base scenario.  For blue sky growth the screen upgrade is likely 

to be required in the medium-term (refer Figure 8). 

5.2.2 Reactors 

As shown in Figure 7, forecast base treatment demand will exceed current SBR capacity (1,270 m3/d) in the 

medium-term.  At this point it would be recommended to install a second set of reactors (3&4).  The fourth 

reactor could be used as a decanter until it was needed for biological capacity.  The additional reactors 

would cater for the long-term base growth.  For the blue sky growth projections, the next set of reactors will 

be needed in the medium-term and further reactor capacity is likely to be needed in the mid 2040’s.  For all 

scenarios with extra solids generated by the reactors, an extra screw press is recommended for dewatering. 

5.2.3 UV Disinfection  

With a nominal capacity of 3,370 m3/d, the UV disinfection system is estimated to require an upgrade in the 

medium-term for all scenarios (refer Figure 8).   

5.3 Sensitivity Testing 

If 4 people per household occupancy was to occur as per FNDC engineering standards then the demand 

forecasts will increase as shown in the graphs in Appendix A.  This level of demand should be considered 

during the design of pipe and pump station upgrades and for master planning at the WWTP site.  The 

forecasts assume that demand for the current Kerikeri businesses will also stay the same, with improved 



| Network Modelling |   

 

 

Kerikeri-Waipapa 3 Waters Capacity and Modelling | 4281901-1818476637-30 | 18/10/2024 | 24 

Sensitivity: General 

water efficient devices for domestic and commercial buildings and an aging population, demand may 

decrease over time. 

5.4 Discharge Consent 

The current resource consent allows for a maximum dry weather flow discharge of 1,350 m3/d as a rolling 

average into the Waitangi Wetlands along with load limits for other parameters including total nitrogen.  This 

limit is expected to allow for growth under the base forecast growth to the end of the consent period (2036).  

The blue sky growth scenario will likely exceed the consent limit for flow prior to the consent expiry. 

Based on the forecast treatment demand, following consent expiry in September 2036, the daily discharge 

limit would need to be increased to around 1,700 m3/d to allow for 2053 demand as a base case, or closer to 

2,700 m3/d for blue sky growth. 

If the current total nitrogen (TN) limit was able to be retained and flow increased based on current TN in the 

treated wastewater, the theoretical flow equivalent capacity at the wetlands would be 2,400 m3/d as rolling 

dry weather average.  This assumes that the environmental effects of the 15 kg TN per day, additional 

hydraulic load and other contaminant loads are acceptable.   

 

Figure 9: Wetland Discharge Capacity. 

 

6 Network Modelling 

6.1 Methodology 

The water and wastewater network modelling methodology included the following steps: 

• Assets since 2021 were added to the existing water and wastewater models (in Infoworks WS Pro and 

ICM) 

• Scenario areas and existing brownfield zones were assigned new populations for 30 years in the future  



| Network Modelling |   

 

 

Kerikeri-Waipapa 3 Waters Capacity and Modelling | 4281901-1818476637-30 | 18/10/2024 | 25 

Sensitivity: General 

• No information was available on planned upgrades for the networks, so these were not able to be added 

to the models 

• Greenfields areas were modelled by adding new sub-catchments to best fit the new areas with the 

relevant populations spread across several catchments 

• Brownfields areas had the existing population evenly scaled up to match the new growth population 

across all existing catchments 

• The models were run to identify areas where levels of service were not met (i.e. low pressure at 

connections/high pressure loss in pipes for water and overflows/pipe surcharging for wastewater) 

• Infrastructure was added/upsized to connect new areas and resolve the level of service issues 

highlighted when the model was run for the 30-year timeframe  

 

Key assumptions used in the modelling were: 

• 2.5 people per dwelling for new residential areas 

• New business land – assume light water usage as per FNDC engineering standard (0.4 l/s/ha. 

• Heavy Industrial zoned land (PDP) in Waipapa not serviced for wastewater 

• 200 l/p/day per capita demand for wastewater is considered for the greenfield areas as per FNDC 

Engineering standards 

• For Wastewater a factor of 2.5 times the ADWF is considered for peak DWF and 5 times ADWF is 

considered for peak WWF for the greenfield areas 

• 300 l/p/day per capita demand for water usage as per FNDC engineering standards 